samranis. FCC RF Test Report Report No. : FG472418M
N70(10M) DFT-s- N70(10M) DFT-s-
OFDM_BPSK_Edge 1RB_Left Mid_CH OFDM_QPSK_Edge 1RB_Left Mid_CH

[Specirum Anaiyzer 1

[Swept SA

KEYSIGHT Input In Aédten. 40 G Power (RMS) I #Alen 4003 g Typs: Power (RMS)
RT o+ Coupis C o /100 n 0 e g 100100

Rin

Stop 17.100 GHz Start 30 Mz Vi Stop 17100 GHz
‘Sweep 20.3 ms (40001 pts) WH: Sweep 20.3 ms (40001 pts)

Function Vaiue

N70(10M)_DFT-s- N70(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High_CH

[Swept SA ! Wmﬂml
KEYSIGHT lnput e i KEYSIGHT hout RF W Type: Power (RMS)|
RT o o N 5 LR
Aign Tg: Free Run
A ]

Video BW 3.0 MKz Stop 17.100 GHz Start 30 Mz Video BW 3.0 MHZ' Stop 17100 GHz
‘Sweep 20.3 ms (40001 pts) WHz Sweep 20.3 ms (40001 pts)

Function Function Width Function Vaiue e Trace Sc X Function Functian Width Function Vaue
dBm
Gl
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samranis. FCC RF Test Report Report No. : FG472418M

N70(15M)_DFT-s-

N70(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

OFDM_QPSK_Edge_1RB_Left_Mid_CH

Poner [RMS)
00100

g Type: Power (MSI
Au|Hokd: 100100
Tg: Free Run

Video BW 3.0 MKz Stop 17.100 GHz Video BW 3.0 MHZ' Stop 17100 GHz
‘Sweep 20.3 ms (40001 pts) e 2 Sweep 20.3 ms (40001 pts)
Function Width Function Vaiue

Function Function Vaiue
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samranis. FCC RF Test Report

Report No

.. FG472418M

Conducted Band Edge

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

70

15

5

339500

1697.5

DFT-s-
OFDM 1@0
BPSK

see graph

PASS

70

15

339500

1697.5

DFT-s-
OFDM 1@0
QPSK

see graph

PASS

70

15

339500

1697.5

DFT-s-
OFDM 25@0
BPSK

see graph

PASS

70

15

339500

1697.5

DFT-s-
OFDM 25@0
QPSK

see graph

PASS

70

15

341500

1707.5

DFT-s-
OFDM 1@24
BPSK

see graph

PASS

70

15

341500

1707.5

DFT-s-
OFDM 1@24
QPSK

see graph

PASS

70

15

341500

1707.5

DFT-s-
OFDM 25@0
BPSK

see graph

PASS

70

15

341500

1707.5

DFT-s-
OFDM 25@0
QPSK

see graph

PASS

70

15

10

340000

1700.0

DFT-s-
OFDM 1@0
BPSK

see graph

PASS

70

15

10

340000

1700.0

DFT-s-
OFDM 1@0
QPSK

see graph

PASS

70

15

10

340000

1700.0

DFT-s-
OFDM 50@0
BPSK

see graph

PASS

70

15

10

340000

1700.0

OFDM 50@0

see graph

PASS

70

15

10

341000

1705.0

OFDM 1@51

see graph

PASS

70

15

10

341000

1705.0

OFDM 1@51

see graph

PASS

70

15

10

341000

1705.0

OFDM 50@0

see graph

PASS

70

15

10

341000

1705.0

OFDM 50@0

see graph

PASS

70

15

15

340500

1702.5

OFDM 1@0

see graph

PASS

70

15

15

340500

1702.5

OFDM 1@0

see graph

PASS

70

15

15

340500

1702.5

OFDM 1@78

see graph

PASS

70

15

15

340500

1702.5

OFDM 1@78

see graph

PASS

Sporton International Inc.
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samranis. FCC RF Test Report Report No. : FG472418M

DFT-s-
70 15 15 340500 1702.5 OFDM 75@0 see graph PASS
BPSK
DFT-s-
70 15 15 340500 1702.5 OFDM 75@0 see graph PASS
QPSK
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samranis. FCC RF Test Report

Report No. : FG472418M

N70(5M)_DFT-s- N70(5M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

OFDM_BPSK_Edge_1RB_Left_Low_CH_cHp_
PASS

Min 308 Tog Froafun  Conlo Frog 16
Gale OF Auglok: 500500
[

#PNO: Fast

Measure Trace

e

N70(5M)_DFT-s- N70(5M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_ Low_CH

OFDM_QPSK_Edge_1RB_Left_Low_CH_cHp

_PASS
el

Stop 1.705 GHz

Measure Trace

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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samranis. FCC RF Test Report Report No. : FG472418M
N70(5M)_DFT-s- N70(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Aten 4068 Tig: Frea Ran Alten 4068 Trig: Frea Run
off

n Low n Low

Ref Ll Offset 11.00 d8
ScaleiDiv 10.0 dB Ref Value 30.00 dBm

Ref Lyl Offset
Ref Vall

Stop 1.705 GHz Start 1.685 GHz Stop 1.705 GHz

40 Range Table v

N70(5M)_DFT-s- N70(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High_CH

Alten 4068 Trig: Frea Run

nlw R

Ref Ll Offset 11.00 d8
Ref Value

Stop 1.720 GHz Stop 1.720 GHz

40 Range Table

Sporton International Inc. (ShenZhen) Page Number 1 A7-19 of 25
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samranis. FCC RF Test Report

Report No. : FG472418M

N70(5M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

Stop 1.720 GHz

N70(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_ Low_CH

Mten 4068 Trig Fres fum
off

Rel Value 30.00 dBm

Start 1,685 GHz Stop 1.705 GHz

400 Ranga Table
T

OFDM_QPSK_Outer_Full_High_CH

Total Channel

Total Power

N70(5M)_DFT-s-

Adten: 40 ¢

N70(10M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH_cHp_
PASS

Ref Ll Offset 11.00 d8
Ref Value 30.00 dBm

Span 200 kHz,
1001 ps)

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA

Page Number 1 A7-20 of 25



samranis. FCC RF Test Report

Report No. : FG472418M

N70(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

| Start 1.685 GHz Stop 1.705 GHz,
4 Rang Table

N70(10M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

Mten 4068 Trig Fres fum
off

Start 1,685 GHz Stop 1.705 GHz

400 Ranga Table

N70(10M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Low_CH_cHp

Start 1.685
40 Range Table

N70(10M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

Adten: 40 ¢

_PASS

B 11.00 d8
Ref Value 30.00 dBm

Stop 1.705 GHz

Trac

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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samranis. FCC RF Test Report Report No. : FG472418M

N70(10M)_DFT-s- N70(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High_CH

| Start 1.700 GHz Stop 1.720 GHz,
4 Range Table

N70(10M)_DFT-s- N70(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High CH_cHp OFDM_BPSK_Outer_Full_High_CH
_PASS

[Spectrum Analyzer 1
[Cranael Power
KEYSIGHT Inout RF O A0  TigFresfun  CanlerFreg 1
) Fe Galz Of S50
e Low e None

Start 1.700 GHz Stop 1.720 GHz

40 Range Table

Sweep 1.00
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SPORTON LAB.

FCC RF Test Report

Report No. : FG472418M

N70(10M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Trig: Frea Raun
o

n Low

Ref Lyl Offset 11.00 d8
Ref Vall Bm

Stop 1.720 GHz

N70(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH_cHp_pA

Cont
Froq k- Int

‘Span 300 k]
pts))

N70(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

Adten: 40 ¢

Ref Ll Offset 11.00 d8

ScaleiDiv 10.0 dB Ref Value 30.00 dBm

Start 1.685 GHz Stop 1.720 GHz

40 Range Table v

N70(15M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left Mid_CH

Alten 4068 Trig: Frea Run

nlw R

Ref Ll Offset 11.00 d8
Ref Value

.H‘

e snralit gl

Start 1.685 GHz

Stop 1.720 GHz

40 Range Table

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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SPORTON LAB.

FCC RF Test Report

Report No. : FG472418M

N70(15M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Mid_CH_cHp_p
ASS

Allen: 308 Tig. Froa Fun
Gale: O

Span 300 kHz,
Sweep 1.00 ms (1001 pts)

N70(15M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_Mid_CH

Aiten: 40 68

N70(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_Mid_CH

Adten: 40 ¢

Ref Ll Offset 11.00 d8

ScaleiDiv 10.0 dB Ref Value 30.00 dBm

Start 1.685 GHz Stop 1.720 GHz

40 Range Table

N70(15M)_DFT-s-
OFDM_BPSK_Outer_Full_Mid_CH

Alten 4068 Trig: Frea Run
nlw R

Ref Ll Offset 11.00 d8
Ref Value

Start 1.685 GHz

Stop 1.720 GHz

40 Range Table v

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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samranis. FCC RF Test Report Report No. : FG472418M

N70(15M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH
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samranis. FCC RF Test Report Report No. : FG472418M

Software Version: 23.06.1602

FR1 N70 TXD-ANT(1+8) ANTS

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

70 15 10 340500  1702.5 OFDM 50@0 0.0043 PASS NV
QPSK
DFT-s-

70 15 10 340500  1702.5 OFDM 50@0 0.0067 PASS LV
QPSK
DFT-s-

70 15 10 340500  1702.5 OFDM 50@0 0.0060 PASS HV
QPSK
DFT-s-

70 15 10 340500  1702.5 OFDM 50@0 0.0051 PASS -30°C
QPSK
DFT-s-

70 15 10 340500  1702.5 OFDM 50@0 0.0059 PASS 20°C
QPSK
DFT-s-

70 15 10 340500  1702.5 OFDM 50@0 0.0041 PASS -10°C
QPSK
DFT-s-

70 15 10 340500  1702.5 OFDM 50@0 0.0063 PASS 0C
QPSK
DFT-s-

70 15 10 340500  1702.5 OFDM 50@0 0.0028 PASS 10C

70 15 10 340500 1702.5 OFDM 50@0 0.0043 PASS 20C

70 15 10 340500 1702.5 OFDM 50@0 0.0036 PASS 30C

70 15 10 340500 1702.5 OFDM 50@0 0.0044 PASS 40°C

70 15 10 340500 1702.5 OFDM 50@0 0.0020 PASS 50C

Sporton International Inc. (ShenZhen) Page Number : A8-1 of 22
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : ZMOFG190WNA



samranis. FCC RF Test Report Report No. : FG472418M
Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
70 15 10 340500 1702.5 OFDM PI/2 50@0 4.31 13 PASS
BPSK
DFT-s-
70 15 10 340500 1702.5 OFDM 50@0 4.65 13 PASS
QPSK
Sporton International Inc. (ShenZhen) Page Number 1 A8-2 of 22
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samranis. FCC RF Test Report Report No. : FG472418M
N70(10M)_DFT-s-OFDM_PI_2- N70(10M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT Insut RF Trg FraeRun G Tig FreaRun G
Couping D¢ #F Gan Low C 4 Gan Low

Couping. D
RT o om0 Freq R In{

CRYECE

Sporton International Inc. (ShenZhen) Page Number : A8-3 of 22
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samranis. FCC RF Test Report Report No. : FG472418M

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
70 15 5 340500 1702.5 CF(’?‘S;?M 25@0 4.4607 4.992
70 15 5 340500 1702.5 Cfé%i?ﬂ“" 25@0 4.4753 5.043
70 15 5 340500 1702.5 C&%’Z?WM 25@0 4.4581 5.034
70 15 5 340500 1702.5 %’;’éogml" 25@0 4.4839 5.136
70 15 10 340500 1702.5 CFSSEEM 52@0 9.2873 10.12
70 15 10 340500 1702.5 Cfé%i?ﬂ"" 52@0 9.2091 10.04
70 15 10 340500 1702.5 C&%’ZRAM 52@0 9.2784 10.03
70 15 10 340500 17025 %Eéogm" 52@0 9.2932 10.0
70 15 15 340500 1702.5 CFSSEEM 79@0 14.101 14.89
70 15 15 340500 1702.5 Cfé%i?ﬂ"" 79@0 14.099 14.89
70 15 15 340500 17025 C&%’ZRAM 79@0 14.102 14.87
70 15 15 340500 1702.5 %Eéogm" 79@0 14.111 14.95
Sporton International Inc. (ShenZhen) Page Number : A8-4 of 22

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA



samranis. FCC RF Test Report

Report No. : FG472418M

N70(5M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

Center 1702500 GHz Video BW 150,00 kHz" Span 10MHz
[#Res BW 51.000 kHz Sweep 4.80 ms (1001 pts)

Oooupied Bandwidh

N70(5M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

Center 1702500 GHz Video BW 150,00 kHz" Span 10 Mz
Sweep 4.80 ms (1001 pts)

N70(5M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Center 1.702500 GHz
#Res BW 51,000 kHz

Ocaupied Bandwidth

Aiten. 3068

et 11.00 48
00 dBm

SVideo B 150,00 kHz'

Span 10 MHz|
Sweep 480 ms (1001 pis)

Total Paver

N70(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anlyzer

(Occupied W

KEYSIGHT ot oF
-

‘Scale/Div 10.0 B

Center 1.702500 GHz
#Res BW 51,000 kHz

Ocaupied Bandwidth

Aiten. 3068

Freg Run

et 11.00 48

SVideo B 150,00 kHz'

Span 10 MHz|
Sweep 480 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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samranis. FCC RF Test Report

Report No. : FG472418M

N70(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

Video BW 300,00 kHz" Span 20 MHz
Sweep 2.53 ms (1001 pts)

N70(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

Video BW 300,00 kHz" Span 20 MHz
Sweep 2.53 ms (1001 pts)

Center 1.70250 GHz
#Res BW 100.00 kHz

N70(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

et 11.00 48
00 dBm

SWideo BW 300.00 kHz" Span 20 MHz|
Sweep 253 ms (1001 pis)

Ocaupied Bandwidth

Specirum Anlyzer

(Occupied W

KEYSIGHT ot oF
-

‘Scale/Div 10.0 B

Center 1.70250 GHz
#Res BW 100.00 kHz

Total Paver

N70(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 3068 Freg Run

SWideo BW 300.00 kHz" Span 20 MHz|
Sweep 253 ms (1001 pis)

Ocaupied Bandwidth

Total Paver

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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samranis. FCC RF Test Report

Report No. : FG472418M

N70(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

ideo BW 470,00 kHz" Span 30 MHz
Sweep 1.67 ms (1001 ps)

N70(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

ideo BW 470,00 kHz" Span 30 MHz
Sweep 1.67 ms (1001 ps)

N70(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Center 1.70250 GHz
#Res BW 15000 kHz

Ocaupied Bandwidth

Aiten. 3068

et 11.00 48
00 dBm

SVideo B 47000 kHz'

Span 30 MHz|
Sweep 167 ms (1001 pis)

Total Paver

N70(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anlyzer

(Occupied W

KEYSIGHT ot oF
-

‘Scale/Div 10.0 B

Center 1.70250 GHz
#Res BW 15000 kHz

Ocaupied Bandwidth
1

11 MHz

Aiten. 3068

Freg Run

et 11.00 48

SVideo B 47000 kHz'

Span 30 MHz|
Sweep 167 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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samranis. FCC RF Test Report

Report No. :

FG472418M

Conducted Spurious Emissions

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

70

15

339500

1697.5

DFT-s-
OFDM 1@0
BPSK

see graph

70

15

339500

1697.5

OFDM 1@0

see graph

PASS

70

15

339500

1697.5

OFDM 1@0

see graph

70

15

339500

1697.5

OFDM 1@0

see graph

PASS

70

15

340500

1702.5

OFDM 1@0

see graph

70

15

340500

1702.5

OFDM 1@0

see graph

PASS

70

15

340500

1702.5

OFDM 1@0

see graph

70

15

340500

1702.5

OFDM 1@0

see graph

PASS

70

15

341500

1707.5

OFDM 1@0

see graph

70

15

341500

1707.5

OFDM 1@0

see graph

PASS

70

15

341500

1707.5

OFDM 1@0

see graph

70

15

341500

1707.5

OFDM 1@0

see graph

PASS

70

15

10

340000

1700.0

OFDM 1@0

see graph

70

15

10

340000

1700.0

OFDM 1@0

see graph

PASS

70

15

10

340000

1700.0

OFDM 1@0

see graph

70

15

10

340000

1700.0

OFDM 1@0

see graph

PASS

70

15

10

340500

1702.5

OFDM 1@0

see graph

70

15

10

340500

1702.5

OFDM 1@0

see graph

PASS

70

15

10

340500

1702.5

OFDM 1@0

see graph

70

15

10

340500

1702.5

OFDM 1@0

see graph

PASS

Sporton International Inc.

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA

(ShenZhen)
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samranis. FCC RF Test Report

Report No. : FG472418M

70

15

10

341000

1705.0

1@0

see graph

70

15

10

341000

1705.0

1@0

see graph

PASS

70

15

10

341000

1705.0

1@0

see graph

70

15

10

341000

1705.0

1@0

see graph

PASS

70

15

15

340500

1702.5

1@0

see graph

70

15

15

340500

1702.5

1@0

see graph

PASS

70

15

15

340500

1702.5

1@0

see graph

70

15

15

340500

1702.5

1@0

see graph

PASS

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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samranis. FCC RF Test Report Report No. : FG472418M

N70(5M)_DFT-s- N70(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH OFDM_QPSK_Edge 1RB_Left Low CH

[Specirum Anaiyzer 1

[Swept SA

KEYSIGHT Input In Aédten. 40 G Power (RMS) I #Alen 4003 g Typs: Power (RMS)
RT o+ Coupis C o /100 n 0 e g 100100

Rin

Stop 17.100 GHz Start 30 Mz Vi Stop 17100 GHz
‘Sweep 20.3 ms (40001 pts) WH: Sweep 20.3 ms (40001 pts)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG472418M
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samranis. FCC RF Test Report Report No. : FG472418M
N70(10M) DFT-s- N70(10M) DFT-s-
OFDM_BPSK_Edge 1RB_Left Mid_CH OFDM_QPSK_Edge 1RB_Left Mid_CH

[Specirum Anaiyzer 1
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N70(15M)_DFT-s-
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samranis. FCC RF Test Report

Report No

.. FG472418M

Conducted Band Edge

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

70

15

5

339500

1697.5

DFT-s-
OFDM 1@0
BPSK

see graph

PASS

70

15

339500

1697.5

DFT-s-
OFDM 1@0
QPSK

see graph

PASS

70

15

339500

1697.5

DFT-s-
OFDM 25@0
BPSK

see graph

PASS

70

15

339500

1697.5

DFT-s-
OFDM 25@0
QPSK

see graph

PASS

70

15

341500

1707.5

DFT-s-
OFDM 1@24
BPSK

see graph

PASS

70

15

341500

1707.5

DFT-s-
OFDM 1@24
QPSK

see graph

PASS

70

15

341500

1707.5

DFT-s-
OFDM 25@0
BPSK

see graph

PASS

70

15

341500

1707.5

DFT-s-
OFDM 25@0
QPSK

see graph

PASS

70

15

10

340000

1700.0

DFT-s-
OFDM 1@0
BPSK

see graph

PASS

70

15

10

340000

1700.0

DFT-s-
OFDM 1@0
QPSK

see graph

PASS

70

15

10

340000

1700.0

DFT-s-
OFDM 50@0
BPSK

see graph

PASS

70

15

10

340000

1700.0

OFDM 50@0

see graph

PASS

70

15

10

341000

1705.0

OFDM 1@51

see graph

PASS

70

15

10

341000

1705.0

OFDM 1@51

see graph

PASS

70

15

10

341000

1705.0

OFDM 50@0

see graph

PASS

70

15

10

341000

1705.0

OFDM 50@0

see graph

PASS

70

15

15

340500

1702.5

OFDM 1@0

see graph

PASS

70

15

15

340500

1702.5

OFDM 1@0

see graph

PASS

70

15

15

340500

1702.5

OFDM 1@78

see graph

PASS

70

15

15

340500

1702.5

OFDM 1@78

see graph

PASS
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samranis. FCC RF Test Report Report No. : FG472418M

DFT-s-
70 15 15 340500 1702.5 OFDM 75@0 see graph PASS
BPSK
DFT-s-
70 15 15 340500 1702.5 OFDM 75@0 see graph PASS
QPSK
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samranis. FCC RF Test Report

Report No. : FG472418M
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samranis. FCC RF Test Report Report No. : FG472418M

N70(5M)_DFT-s- N70(10M)_DFT-s-
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N70(10M)_DFT-s- N70(10M)_DFT-s-
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N70(15M)_DFT-s- N70(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH OFDM_QPSK_Edge_1RB_Left Mid_CH
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N70(15M)_DFT-s- N70(15M)_DFT-s-
OFDM_BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH
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samranis. FCC RF Test Report Report No. : FG472418M

Software Version: 23.06.1602

FR1 N70 MIMO-ANT(1+8)

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=0.15dBi

NR SCS Bandwidth ANT1 ANT8 Conducted EIRP EIRP
Band (kHz) (MHz) Power(dBm) Power(dBm) Power(dBm) (dBm) (W)

Freq

Arfcn (MHz)

Modulation RB

DFT-s-

70 15 5 339500 1697.5 OFDM 1@1 23.67 23.94 26.82 2697 0.4977
QPSK
DFT-s-

70 15 5 339500 1697.5 OFDM16 1@1 18.84 23.06 24.45 246  0.2884
QAM
DFT-s-

70 15 5 340500 17025  OFDM 1@1 23.68 23.75 2673  26.88 0.4875
QPSK
DFT-s-

70 15 5 340500 17025 OFDM16 1@1 21.86 22.97 2546 2561 0.3639
QAM
DFT-s-

70 15 5 341500 1707.5  OFDM 1@1 23.74 23.73 26.75 269  0.4898
QPSK
DFT-s-

70 15 5 341500 1707.5 OFDM16 1@1 22.91 22.96 25.95 26.1  0.4074
QAM
DFT-s-

70 15 10 340000 1700  OFDM 1@1 23.87 24.01 26.95 271 05129
QPSK
DFT-s-

70 15 10 340000 1700 OFDM16 1@1 22.89 23.01 2596  26.11 0.4083
QAM
DFT-s-

70 15 10 340500 17025  OFDM 1@1 23.97 23.71 26.85 27 05012
QPSK
DFT-s-

70 15 10 340500 17025 OFDM16 1@1 23 22.68 25.85 26 0.3981
QAM
DFT-s-

70 15 10 341000 1705  OFDM 1@1 24.02 23.58 26.82  26.97 0.4977
QPSK
DFT-s-

70 15 10 341000 1705 OFDM16 1@1 23.01 22.74 2589  26.04 0.4018
QAM
DFT-s-

70 15 15 340500 17025 OFDMPI2 36@18  24.37 24.14 2727 2742 05521
BPSK
DFT-s-

70 15 15 340500 17025 OFDMPI2 1@1 24.22 24.08 2716  27.31 0.5383
BPSK
DFT-s-

70 15 15 340500 17025 OFDMPI2 1@77 24.07 23.95 27.02 2717 05212
BPSK
DFT-s-

70 15 15 340500 17025 OFDM  36@18  23.77 23.52 26.66  26.81 0.4797
QPSK
DFT-s-

70 15 15 340500 17025  OFDM 1@1 23.66 23.48 2658  26.73 0.4710
QPSK
DFT-s-

70 15 15 340500 17025 OFDM  1@77 23.75 23.59 26.68  26.83 0.4819
QPSK
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samranis. FCC RF Test Report Report No. : FG472418M

DFT-s-

70 15 15 340500 17025 OFDM16 36@18  22.71 22.49 25.61 25.76  0.3767
QAM
DFT-s-

70 15 15 340500 17025 OFDM16 1@1 22.92 22.58 25.76 2591  0.3899
QAM
DFT-s-

70 15 15 340500 17025 OFDM16 1@77 22.92 22.61 25.78 25.93  0.3917
QAM
DFT-s-

70 15 15 340500 17025 OFDM64 36@18  21.28 21.01 24.16 2431  0.2698
QAM
DFT-s-

70 15 15 340500 17025 OFDM64 1@1 21.35 21.23 2430 2445 0.2786
QAM
DFT-s-

70 15 15 340500 17025 OFDM64 1@77 21.44 21.14 2430 2445 0.2786
QAM
DFT-s-

70 15 15 340500 17025 OFDM 256 36@18  18.69 18.45 21.58 21.73  0.1489
QAM
DFT-s-

70 15 15 340500 17025 OFDM 256 1@1 18.6 18.38 2150  21.65 0.1462
QAM
DFT-s-

70 15 15 340500 17025 OFDM 256 1@77 18.4 18.18 2130 2145 0.1396
QAM

70 15 15 340500 1702.5 CF(SE,’SFEM 39@19 22.2 21.88 25.05 252  0.3311

70 15 15 340500 1702.5 CF(SE,’SFEM 1@1 22.32 22.02 25.18 2533  0.3412
CP-OFDM

70 15 15 340500 1702.5 QPSK 1@77 22.14 21.95 25.06 2521 0.3319
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samranis. FCC RF Test Report Report No. : FG472418M

FR1 N70 MIMO-ANT(1+8) ANT1

Frequency Stability

NR SCS Bandwidth Arfen Freq Modulation RB Deviation  Verdict  Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

70 15 10 340500 17025 OFDM 50@0  0.0068 PASS NV
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0  0.0041 PASS LV
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0  0.0047 PASS HV
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0  0.0024 PASS -30°C
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0  0.0025 PASS -20°C
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0  0.0069 PASS -10C
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0  0.0029 PASS 0C
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0  0.0027 PASS 10C
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0  0.0068 PASS 20C
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0  0.0061 PASS 30C
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0  0.0057 PASS 40C
QPSK
DFT-s-

70 15 10 340500 17025 OFDM 50@0  0.0065 PASS 50C
QPSK
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samranis. FCC RF Test Report Report No. : FG472418M
Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
70 15 10 340500 1702.5 OFDM PI/2 50@0 4.07 13 PASS
BPSK
DFT-s-
70 15 10 340500 1702.5 OFDM 50@0 5.14 13 PASS
QPSK
Sporton International Inc. (ShenZhen) Page Number 1 A9-4 of 26
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N70(10M)_DFT-s-OFDM_PI_2- N70(10M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT Input RF Trg FraeRun G Tig FresRun G
RT o Couping DX C 4 Gan Low
Aign:

#F Gan Low

Rl TaE:
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
70 15 5 340500 1702.5 CF(’?‘S;?M 25@0 4.4507 4.952
70 15 5 340500 1702.5 Cfé%i?ﬂ“" 25@0 4.4845 5.051
70 15 5 340500 1702.5 C&%’Z?WM 25@0 4.4657 4.995
70 15 5 340500 1702.5 %Eéogml" 25@0 4.4757 5.075
70 15 10 340500 1702.5 CFSSEEM 52@0 9.2837 10.12
70 15 10 340500 1702.5 Cfé%i?ﬂ"" 52@0 9.2885 9.986
70 15 10 340500 1702.5 C&%’Z?MM 52@0 9.2723 9.926
70 15 10 340500 17025 %Eéogm" 52@0 9.2952 10.06
70 15 15 340500 1702.5 CFSSEEM 79@0 14.094 14.95
70 15 15 340500 1702.5 Cfé%i?ﬂ"" 79@0 14.12 14.95
70 15 15 340500 17025 C&%’ZRAM 79@0 14.106 14.95
70 15 15 340500 1702.5 %Eéogm" 79@0 14.102 14.96
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